

Test Report

No. QDCH110613278

Page: 2 of 3

Test Results:

1) Lead (Pb) content

With reference to EPA 3050B:1996 / Other acid digestion.
Analysis was performed by Atomic Absorption Spectrometer.

Specimen Description	Pb Result
1. White plastic louvers	N.D.

- Note :
- N.D. = Not Detected (< 0.002%)
 - ppm = mg/kg
 - Results shown are of the total weight of dry samples.
 - White plastic louvers, narrow rail and large Z frame are made of the same material

2) Phthalate Content

With reference to CPSC-CH-C1001-09.3
Analysis was performed by Gas Chromatograph / Mass Spectrometer (GC/MS).

Test items		1	Detection Limit
Dibutyl phthalate	(DBP)	N.D.	0.003%
Benzyl butyl phthalate	(BBP)	N.D.	0.003%
Bis-(2-ethylhexyl) phthalate	(DEHP)	N.D.	0.003%
Di-"isononyl" phthalate	(DINP)	N.D.	0.010%
Di-n-octyl phthalate	(DNOP)	N.D.	0.003%
Di-"isodecyl" phthalate	(DIDP)	N.D.	0.010%

Specimen Description:

1. White plastic louvers

- Note: - N.D. = Not Detected (lower than Detection Limit)
- % = percentage by weight
 - White plastic louvers, narrow rail and large Z frame are made of the same material

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or access ble at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its issue, sent on delivery, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



SGS (Shanghai) Technical Services Co., Ltd. | SGS Center, No. 143, Zhuzhou Road, Qingdao, China 266101 | t (86-532) 68999173 | f (86-532) 84858867 | www.cn.sgs.com
Qingdao Institute of Chemical Laboratory | 中国·青岛·株洲路143号通标中心 邮编: 266101 | t (86-532) 68999173 | f (86-532) 84858867 | e sgs.china@sgs.com

Member of the SGS Group (SGS SA)